Printed in USA (74947) WR-50 5/00

WIL-RICH

4153

FILED CULTIVATOR
AIR SEEDER

;;i { TI/ITY NDTMATT

AAWILIL-INIL L

PO Box 1030

Wahpeton, ND 58074
PH (701) 642-2621

Fax (701) 642-3372

Parts Fax (701) 642-3819




WIL-RICH WARRANTY

The only warranty the company gives and the only warranty the dealer is authorized
to give is as follows:

We warrant products sold by us to be in accordance with our published
specifications or those specifications agreed to by us in writing at time of
sale. Our obligation and liability under this warranty is expressly limited
to repairing, or replacing, at our option, within 12 months after date of
retail delivery, any product not meeting the specifications. WE MAKE
NO OTHER WARRANTY, EXPRESS OR IMPLIED AND MAKE NO
WARRANTY OF MERCHANTABILITY OR OF FITNESS FOR ANY
PARTICULAR PURPOSE. Our obligation under this warranty shall not
include any transportation charges or costs or installation or any liability
for direct, indirect or consequential damage or delay. If requested by us,
products or parts for which a warranty claim is made are to be returned
transportation prepaid to our factory. Any improper use, operation
beyond rated capacity, substitution of parts not approved by us, or any
alteration or repair by others in such manner as in our judgment affects
the product materially and adversely shall void this warranty. NO
EMPLOYEE OR REPRESENTATIVE IS AUTHORIZED TO CHANGE THIS
WARRANTY IN ANY WAY OR GRANT ANY OTHER WARRANTY.

serves the right to make improvement changes on any of our
ithout notice.

WHEN WARRANTY LIMITED OR NOT APPLICABLE: Warranty on hoses,
cylinders, hubs, spindles, or other trade accessories are limited to the
warranties made by the respective manufacturers of these components.

Rubber tires and tubes are warranted directly by the respective tire
manufacturer only, and not by Wil-Rich.

Warranty does not apply to any machine or part which has been repaired
or altered in any way so as in the company’s judgment to affect its
reliability, or which has been subject to misuse, negligence or accident.

A DELIVERY REPORT FORM MUST BE FILLED OUT AND RECEIVED BY
WIL-RICH, INC. TO INITIATE THE WARRANTY COVERAGE.

WARRANTY CLAIMS PROCEDURE

1. The Warranty Form must be returned to Wil-Rich, Inc. within fifteen
(15) working days from the repair date.

2. Parts returned to Wil-Rich without authorization will be refused. The
parts must be retained at the dealership for ninety (90} days after the
claim has been filed. f the Service Department would like to inspect the
parts, the packing slip will be mailed to the dealer. The packing slip must
be returned with the parts. The parts must be returned prepaid within
thirty (30) days of receiving authorization. After the parts are inspected
and warranty is verified, credit for the return freight will be issued to the
dealer.

3. Parts that will be scrapped at the dealership will be inspected by Wil-
Rich Sales Representatives, District Sales Managers or Service
Representatives within the ninety (90) day retaining period.




L*“"")‘s
%"”30/\
&

\
§L

FIELD CULTIVATOR ASSEMBLY

HITCH oottt iiiiiiietineneness
SEED INJECTORS L iveiiieniiiietnnninnevannanns

AIR SEEDER ASSEMBLY

TANKS

- POLE MOUNTED TANK ASSEMBLY .......

~ CART MOUNTED TANK ASSEMBLY .......

3 (? TANK FRAME ASSEMBLY ............
3 TANK FRAME ASSEMBLY ............
DRIVE TANK ...ttt
MIDDLE TANK ...ttt
DRIVEN TANK .. .veiiiiiiiiienennen
TANK it i i i e

CATWALKS

= CATWALK ASSEMBLY ..............

ROLLER DRIVE TRAIN

TANK DRIVE +'vueiineineeneennens,
| & ~—FRONT GEARBOX ..ovuvrnnvnnnennenns
—~ REAR GEARBOX ...vvvrvrnnrennennnns

}
1,23,

PTO DRIVE (POLE MOUNTED)

pT0 SEO 1o ERAME ASSEMBLY .oovvvvnnrvnnnnnn.
AN0 PTO DRIVE temeeoe it neannannnnns
GEVO FAN DRIVE tuvvvnnnevnnecennneennss

?:;Sgp SHIELD ASSEMBLY ...uvivvrennennnns

PTO DRIVE (CART MOUNTED)

R

CONSTANT VELOCITY PTO ..............

ENGINE DRIVE (POLE MQUNTED)

FRAME ASSEMBLY ..........ccvennnn
FAN DRIVE .. iiiiiiiiiiiieiianens

GAS ENGINE ... . iiveninnenen

QzédL PTO FRAME ASSEMBLY .......cevvvann

...........

-----------

...........

-----------

...........

-----------

-----------

-----------

...........

...........

ooooooooooo
-----------

ooooooooooo

PTO DRIVE ......civvivvenn, Cer s
\ FAN DRIVE ... .vienirerneenennnnnns

SHIELD ASSEMBLY .....iiiiiiinannns

...........

-----------

----------

13

20

22

N
LV

24
25
26
27

o g,




ENGINE DRIVE (CART MOUNTED)

FRAME ASSEMBLY ... % . . .. iiiiinintancarannnnnn 34
FAN DRIVE ....... Cres e ceiaraeans creaen 32
GAS ENGINE ... ... iiiiiiiiiananneesnniennen 33

FRONT MOUNTED FAN DRIVE

MOUNTING INSTRUCTIONS ... i.iieienuennnnnnn. 35
FRONT MOUNT FAN DRIVE FRAME........coveeeonenn 36
FRONT MOUNT FAN DRIVE..........ccovviennnnnn, 37

REAR MOUNTED IFAN DRIVE

MOUNTING INSTRUCTIONS . ..'''eennnnnnnnnnnenes 35
REAR MOUNT FAN DRIVE FRAME ............... ... 38

REAR MOUNT FAN DRIVE ... svvvernnreeeraeennnnns 39

HYDRAULICS.

HYDRAULIC FITTINGS .uvvvvurrrnnennnns e 4o

AUXTLIARY AUGER . e'nesennnnneseesananeneens Iy

2715 W/ND OPTIONS . .oneennnnnneneennnnnnees 42

. Q 2715 W/MARKERS ......eeeenss e .. b2

» D 27'5'"" W/AUGER ........ e e 43
2715 W/AUGER & MARKERS .......eeeeeeveneenss 43

115" W/NO OPTIONS oouvvveeseeennnnnneeeanenn 4

B1'5" W/MARKERS .......ecoennss R 4k

B1155 W/AUGER ....ovuesn.s e v... bS5

115" W/AUGER & MARKERS . ........cvvveesnenns 45

|
GO TR\ HOSE PLACEMENTS
GE Vv

W o¢ 27'5" INJECTOR HOSE PLACEMENT ............... 46

1'5% [NJECTOR HOSE PLACEMENT ......c.ioveann 47

OPTIONAL EQUIPMENT

BROADCAST BRACKET ....iiueuiinnrvnnnnrnnnnnns 48
SPRING ROD DEPTH INDICATOR ...vuvevurennnnsnn 49
NO-TILL INJECTOR .......... e ... 49
== PACKERS .t iirereereiinnrniteenineasrsnnneanns 50-53
hpex”® L T farrows |Cooooooi 50
M 27'6" MARKERS o \'iuvnneeennnneeinnnnaennnns 54
X 41'5" MARKERS ...vvenvnnn.. e e 55
grqEEMARKER DISC ASSEMBLY . .ivvvivernnnnnnnnnnnnns 56
e AUGER L iiteetaneenaeereonneesneesanaonanans 57-58
XTRUCK GATE tuvitvenninevnanennnnnnrnaneoeens 59
RQW _CROP PANS
INSTALLATEON o tveteennnnnunncennnneonnnnanns 60
27'5", 24 ROWS AT 14" . i 62
27'5", 15 ROWS AT 21 .. ....... . 63
27'5", 12 ROWS AT 28" ............ e 64
B115" ) 36 ROWS AT 14" L..iiieiiiieniinnnnnnnn 65
L1759, 23 ROWS AT 21" L.iiiriiiinnerninnennans 66

L1'5'') 18 ROWS AT 28" ....vevennn. o eeeeaaan 67




FIELD CULTIVATOR ASSEMBLY

See your field cultjvator assembly manual
for information on the
cultivator main frame, wings and exten-
sions, One deviation from the standard
Wil-Rich cultivator is the hitch assembly.
Information on this revised hitch assembly
is shown in this manual on page &4,

The only other deviation would be the
addition of a seed injector on each shank,
These seed injectors should be mounted at
the same time as the shovels. Information
on mounting of the seed |nJectors IS on
page 5 of this manual.

””

y \, RN ) N e me—— ; : \\3'/"\ \
o AT
| cﬁ"?zsz BRSNS TNy
»‘.-‘v‘; ] ‘.
S
AIR-SEEDER SEHBLY
—

Refer to applicable tank- assembly

page 7. Set the frame assemey‘Qg\
. the pole or cart approximately as
" shown and secure in position with

the straps shown (17033, 17036).

1.

NOTE: IT !S IMPORTANT THAT THE

MALINTEM
NMUUNITIN T LOGSE

UNTIL THE FRAME ASSEMBLY IS
LOOSELY BOLTED IN POSITION.

Assemble the catwalk as shown on
page 19, The catwalk planks are .—
shipped without mounting holes.
Therefore, they should be positioned
approximately as shown and mounting
holes drilled where required.

I

%e,v&
Stondland V\ﬁ\opwuuu§g \Jog/2fﬁ7 :

Assemble the roller drive train as
shown on pages 20-22, The ground
driven wheel is to be centered over
the rear tire on the field cultivator
walking tandem.

Assemble your blower drive system at
this time. (See pages 24-39)

If selected as an option, assemble the
markers at this time,

(BD M

./‘5“@?'&@‘,“ (

NOTE: WHEN MARKERS ARE USED ON THE
2775 MODEL THE 14'' EXTENSION ON THE
RIGHT WING HAS TO BE MOVED TO THE FRONT
OF THE WING TO PROVIDE CLEARANCE FOR
THE MARKER SECTION (C-7195). SEE

276" & L1'5"' MARKER ASSEMBLY PAGES

54-56

If selected as an option, assemble
the auxiliary auger at this time,
See auger assembly pages 57-58.
Locate anthors (A7343) as specified.

Assembie the hydrauiics at this time.
(See pages 40-45)

~l
.

NOTE: TORQUE ALL 37° FLARE END FITTINGS
AND HOSES 20 TO 40 FOOT POUNDS. DO NOT
OVER TIGHTEN; FLARES DO THE SEALING,

NOT

THREAD DEFORMAT 10N,

\sxzwﬁvxhua~§

1f\3 g 4;" /
R




o~ -~ nul\ [~ S AT TN

NOTE: HYDRAULIC PIPE COMPOUND SHOU
BE USED TO PREVENT LEAKAGE ON ALL P
THREADS (CYLINDER PORTS, HYDRAULIC
MOTOR, 3 POSITION VALVE AND SELECTOR
VALVES).

'
L
|

D
PE

8. Assemble the seed cups and air hoses
at this time. Fig 1 shows the correct
procedure for the installation of the
seed cups. It is important that the
seed cups be handled carefully.

After all the seed cups have been in-
stalled the air hoses are to be inserted.
Fig 2 shows the approximate orientation

of each. See pages 46-47 for injector
hose placement.

9, If selected as an option, assemble
and mount the 3-bar harrow or packer

§ssembly at this time.
50~53)

10. If selected as an option, mount
depth indicators on the front out-
side corners of the wings and front
bar of the main frame. (See Page 49)

(See pages

11. If selected as an option, install
truck gate. (See page 59 for

instructions)

ASSEMBLY INSTRUCTIONS

A-7203
13" CLEAR VINYL HOSE

D (3¢

STEP 1 SEED, CUP
PROFILE™"
FEEDER 3
REFERENCE o
3/8 RODS
REFERENCE
STEP 2 \\\ )
\
O
STEP 3
Pt-75184
Fig 1 Seed Cup installation
A-7205
7'* BLACK RUBBER. HOSE
A~7204
3/4'" BLACK PLASTIC HOSE
SEE INJECTOR HOSE PLACEMENT
PAGES L46-47 FOR LENGTH
AND LOCATION
A R S—
Pt-75185

Fig Hose Installation




a (

11430 OLE BRACE
GO

17635 TALT. HITCH MAIN POLE

~

e s

|

17053 HITCH BLOCK J\
88133 COTTER PIN @
3/16 x 2

88350 1-1/&"”

SLOTTED NUT

Y 11638 HITCH BOLT
17632 HEAVY DUTY HITCH

AN

17219 POLE JACK

T
!

Vi
N s 'y

\7< 2,
K
/ NOTE: AN ADDITIONAL HITCH BOLT IS PROVIDED

AS A PRECAUTIONARY MEASURE TO INSERT BELOW
THE HEAVY DUTY HITCH, IF THE UNIT IS GOING
TO BE BACKED UP. THIS WOULD PREVENT THE
POLE FROM LIFTING WHILE BACKING UP.




| CHANNEL INJECTOR |

A-7736 1'* HOSE CLAMP
H-342 7/16 x 1-1/2 PLOW BOLT

A-7753
7' CRUSH PROQF HOSE

25 & N C-7743 INJECTOR BRACKET CHANNEL
A-7746 CLIP——"'—&‘“" L
@EE RAGE @ H-344 7/16 HEAVY HEX NUT

PC-75004

CHANNEL [INJECTOR
WITH EXTENSION

>

=

s
- _

—
/ H-392 7/16 x 1-1/2 HEX BOLT

A-7736 1'" HOSE CLAMP b
3 " H-464 7/16 x 2-1/4 PLOW BOLT

\ QH-%Z 7/16
> P

16 x
Ny RN
v (A

A_TIC

A=1/25
7" CRUSH PROOF HOSE

1
[

\ -6338 FC SHOVEL EXTENSION
H-344  7/16 HEAVY HEX NUT (3)

C=7743 INJECTOR BRACKET CHANNEL

A-7746 CLIP

(5e€ PAeE L)

PC-75005




LcLiP INSTALLATION]

\ §\<

(2) BEND Va
REARWARD ~ >§Q
Q\ 79

2 Tl PA-75243




[ POLE MOUNTED TANK ASSEMBLY}

PORTIONS OF THE TANK FRAME
ASSEMBLY ARE NOT SHOWN.

TWO TANK FRAME ASSEMBLY (Page 11)
THREE TANK FRAME ASSEMBLY (Page 12)

88476 5/8 x 8 GR 5

17036 NOTCHED STRAP,
(KeTCw INT 2 A LCA T 17033  STRAP

1$ NCT ¢ EQ'L 8L ¥ T

62.50 rFACLAGING CoN—#Erl - I;\’)(, X Y

-ex;%; ji;“ .
. { ..._._‘" X X \ E
m\”m

. ) A \ ‘4§\ : K’“\{‘}[:f3>$ﬁg

} R

PD-75442




pp-15329

BB

“\xxmmu . 3LV1d LNIOC 1v8  L6H6L

- ®
@ S, ,Ju\wqw ASSY 3704 1431 [g8y6l
h

3IvY¥8 IN140 8846l

EMBLY

/

b/l

b X Z/1-2 X 8/ Li€gg T
n/1-€ X 4 X g/5 88Egy <

(21 @bed) AT8WISSY IWVY4 MNVL IIYHL
(11 26ed) ATAWISSY IWVYd MNVL OML

-

"NMOHS LON 34V ATEWISSY
IWv¥4 ANVL IHL 40 SNOILYOd ASSY 370d 1HO1Y 98461




88356 3/4 LOCKNUT (2)

88348 1 LOCKNUT (8 _______33272 3/h x 4 GR 5 (2)

© 5 \16009 COLLAR (2)

””’/f88393 1 x 2-1/2 GR 5 (8)

19255 AXLE BRACKET ASSY (2)

2 N R AXLE D
\@j\, a-—-d‘

AHEntion
88298 5/8 x 4 GR 5 (4)

"””,,19257 DUAL AXLE (2)

88369 5/8 LOCKNUT (k)

18091 11Lx15 TIRE, 6 PLY

8", 8 BOLT (L) 16154 2-1/2 HUB & SPINDLE ASSY (4)
NOTE: QUANTITIES SHOWN ARE FOR TWO (2)
AXLE ASSEMBLIES




CART MOUNTED TANK ASSEMBLY |

o nmvv“ywmu\ Oy .

S »\
.MU /J, MO
(RY | =
79N
rrv\ \w\\ R/L-5 X § X 8/5 SH188 N\ _ at

e o \\uy/, \ I/lrf, L] 7>
N .l.g—\.;;f;;,. WY 65161 ‘ ZH 13N0v¥8 Nid 33 [9€61

I
6 Y9 9 X 8/9 55788

o

$oo oo |
L\
B

Y1103 20E6lL

S y9 z/l-7 X Z/1 OLHB8

1INIvYg WYY  06h61

' (Z) H/1-€ X # X 8/5 88¢38
LNN ¥207 1  84#Egs

S Wy G XL 71E88 / W .

FALIgv1) Y03 NMOHS |
10N SI YNVL 3AIYQ

~ e
~. -
~.. -

10



ITWO TANK FRAME ASSEMBLY}

19626 DRIVEN TANK ASSEMBLY

//////, SEE PAGE 15
ﬁ;é"-

N

>,
.

|

! A-7105

.ﬂf f 19625
s ; C ECT

7 . FONNECTING TUBE DRIVE TANK ASSEMBLY

‘\\\\J/V { P SEE PAGE 13

A-7204 3/4'" BLACK
PLASTIC HOSE, 4OO' SEE
INJECTOR HOSE PLACE-
MENT FOR HOSE LENGTH
AND LCCATION.

D-7200
. SEED CUP

-+ A-7205

H-103 3/8 NUT

0CK wASHER\\
A-7202

FLEX HOSE (4')

€T 7' BLACK
P RUBBER HOSE

v 47203
13" CLEAR VINYL HOSE

(2)
A-2154  CLAMP

H=-171
/4 x 2-1/2

v

3 é;:/4~$?;
7o ZAD

53419

A-7315
7W CAP PLUGS

H-474 NO. 12 x 3/4 SCREW

19519 4153 FRAME ASSEMBLY

PE-75174

11




19626
DRIVEN TANK ASSEMBLY

SEE PAGE 15

17821 MIDDLE TANK ASSEMBLY
SEE PAGE 14

19625 DRIVE TANK ASSEMBLY
SEE PAGE 13

A-7419 3/4' BLACK
PLASTIC HOSE, 100’

A-7204 3/4" BLACK

‘PLASTIC HOSE, 4oO' SE
INJECTOR HOSE PLACE-
MENT FOR HOSE LENGTH

AND LOCATION,

A-7104 \
CONNECTOR TUBE |

H-103 3/8 NUT
- H-362 3/8 LOCK WASHER

H-1061/2 x 1-1/2
Z

g

A-7202

*a
FLEX HOSE (4*) ~ 2
A-2154 CLAM
o

H-171 \ A=7203%

1/h x 2-1/2 13" CLEAR VINYL HOSE
|/ 41‘:0 ; /_ch_:n9 ‘!C\ie
ﬁf C44H guocﬂ"'i“*

~ ﬂﬁ344 Caf Plug
\ 25497 3 12
BeZl18 PLASTIC PLUG

H-474 NO. 12 x 3/4 SCREW
19519 4153 FRAME ASSEMBLY

PE-75174

12




DRIVE TANK |

19613 SEEDER 4153 DIE CUT DECAL

r 1 _\_\_ D
\ B-7809
\ WIL~RICH LOGO,
\Qs\ \\ DIE CUT DECAL (2)

\ /
AN
N

\ i N\a,

. \
R "¥HS3
C-8385 AIR

(LEFT FRONT)

DIE CUT DECAL A-7813

WARNING DECAL

A-7L436
DANGER DECAL

/

19308 APPLICATION DECAL
H-282 3/8 FLAT WASHER

C-7449
AIR SEEDER TANK ASSEMBLY

CAULK JOINT

H-190 /4 x 1/2
TO PREVENT SEEPAGE

A-7389 LOWER PANEL

H-467 CARRIAGE BOLT 3/8 x 1

D 7456 ORIVE FEEDER ASSEMBLY

M-751N
13 PA-75196




MIDDLE TANK

TANK ASSEMBLY
AN
~ \' \
> \ CAULK JOINT TO
~o \ PREVENT SEEPAGE
1/"‘ X 1/2 / ™~

A-738S LOWER PANEL

H-190

H-4€7 CARRIAGE BOLT 3/8 x 1

~D-7457 DRIVEN FEEDER ASSEMBLY

P8-75171

14




I DRIVEN TANK |

18387 AIR SEEDER (RIGHT-REAR) 19614 4153 DIE CUT DECAL
DIE CUT DECAL
i B |
7
4 B-7809
/ WIL-RICH LOGO,
/ DIE CUT DECAL (2)
/ l
4 '
/11 . / /

A2 SEEDER 14453
\ ;
A-7813 :

WARN ING DECALN

DANGER DECAL

c-7uu9”//’,’

AIR SEEDER
TANK ASSEMBLY

H-282 3/8 FLAT WASHER

CAULK JOINT TO H-190 1/4 x 1/2

PREVENT SEEPAGE

> <T—A-7389 LOWER PANEL

H-467 CARRIAGE BOLT 3/8 x 1

D-7457 ORIVEN FEEDER ASSEMBLY

} PR-75137
- PA-75198




! “ 2 LK
i K 4a¥

B-7890
L ™ " RrUBBER HOOK MTank]

C-7015 COVER ASSEMBLY

H-237 1/4 LOCK NUT

>0 A e
A-7010 ﬂlN “W//> \kéiigfﬁ/ -\\\\k,—*';”,”’,A-7014 LOCKING ARM

L s

H-160 1 ’,/”
POP RIVET 3/16 (2)
|

C-7006 TANK ASSEMBLY

C-7406 SPECIAL PANEL
(ALTERNATE)

H-190
1/ x 1/2

H-467 CARRIAGE BOLT

P 3/8 x 1\\\\‘
-~
AN

H~, 70
i/4 x 1/2

P
-
-
-

-~
-~

A-7389
LOWER PANEL

H-282 3/8 FLAT WASHER

PD-75166

16




(140S) ¥3710¥ 3IAIYA NIVHD

(140S) ¥3170Y

ONEHSNE AY3INIHOVW [1%L-Y

¥¥1109 @ - ‘
ININI0T Py T
L S 12 | %)
OmNI< ¢ oy . @q\.\@ A
I1YTd WIHS 92 /-Y = 2 . )
_, 27

-~

~

(QdvH) ¥3110Y \\\,\\.\vl\

~

w3101 ¥Y3IZIT11¥34  Lig/-9 (Q¥YH) <

~ ; ,A}A v

~

o] . 604 -8 e
o g ﬂ INIWLYYIWOD ,
ud
e (91/7€) Nid ; ¥3Z170 1434
ut - "
= 995.-v .y 1108 397 1 9HY)
e L X 8/¢  [9h-H
2l 24 x w/t
N3IFYIS ¥3Z1111¥34 .
) 06€.-y
Y P

31V7d 3744vE 8Tul-v
Y3IHSYM LV14 /1 19Z~H

IN1YYI8 IWYNOS 01ZL-Y

/1 X //1
¥3IA0D ONiWv3g

goy /-9
Y3101 NIYHD
01h.-8
1709 39V 14YYI
/1L % w/d
7,
| |
© i . ~ -
o~ - » INIWIYYAWOD [

~

N1Yd9

061-H

hOYL-D \/ “

3144Y8  9inl-v

(140S) ¥37704 NIVHD
(QyvyH) ¥31710¥ ¥3ZI17114¥3d

YIHSYM 1v1d
w/1 19T-H

d11)  785L-3

Tiy/ -8
E14/.~9

[4:14

»43IN0Y  STHL-Y

» IN1YV3Y

31Y1d 4oL

T3INVd LNOYJ

168L-Y

ATEW3SSY ¥3033

AEFCAE IR YA P

{NMOHS)

31Y7d W0L108 £6€/-V

LON 9NIM Y3IHSYM Lv14 8/¢
-H

ININDETY-4713S

£62-v

~—39NY14  £00/-D

68L-Y

1708 39vIYYYd §/€ x g/¢ [9Z-H

PD-75191

(Z) 91/¢€ L3A1Y dOd 0EHbl

17



| DRIVEN FEEDER |

(140S) ¥37704 NIVYD
AL 1A (140S) ¥3770¥ NIV¥D Ziy/-g

R —

T (QuvH)
A Y3108 ¥3Z1711¥34

e

o

R et

’

(NMOHS) (0¥VH) ¥3770Y ¥3Z171L1¥34

Einl-g

PD-75191

18



CATWALK ASSEMBLY

ATGW3ISSY ¥3Qay1
(1437) &€l

YIHSYM Lv14 8/€ qumw‘\\\\‘

l@sa7 -
ALY §E984~ .
JINYd 3A1YHC N\

T X q/L HEESS >

w/1-2 X §/§ mmmwm\\\\

73Q0W ¥NVL'Z HLIM ATINO Q3sn

AT9W3SSY 3anl NN#N_\\

STy ATVALYD
[4 174!

PD-75167

S ¥ Z/1-1 % Z/1
(6) SL+8g

ATGW3SSY L3NJvya  HELLL

¢/i-1 X g/t 99188

ANY1d NO
9N11709 OGNV 9NI171¥0 Y0438
STIVY MIVMLYD TIVLSN! :3LON
SNV MYMLYD  02LLL

19



(109) NIVHD ¥3770¥ O4# SgL/-v (8) 9 ¥9 91 1 x 91/5 Qlh-H

(Z) ¥31a1 NIVH3 Oh# L12l-v
Mﬂ(ﬁ VKmW %l.NJB:TIAWIIX Q\\m
. ‘ .,¢¢¢$¥|
\JN\@\@I\V]&M

(W) AN1T L13S340 Lgll-V¥

A *_J \ M = P X ] w v
¥30VdS L1INI0UdS
WeESL-v (03¥1n03Y 41)
(9) Y3IHSYM 1v1d 8/ LlZ-H

gNH LINJ0YdS
NIVY9 €€G/~-v
() Nid 1709 2/1-Z x 91/S €/4-H
¥3IYdS Z/1 X L 6LZl-V

PC-75158

iy

(Z)AN1T 9INILIINNOD 98LL-V

T.N\_. n.mv

(Z) NIVHI ¥3170% O%# 60Z/-Y HY3D YNdS T1¢/-Y

= e ¢ | (1) NId 1708 #7651 X 91/S -7yt
= o a \N
z (8) 5 ¥ 7 NN )2
° H/1=2 X 91/S 88 =H Al'
= N
< .
- ftr < \
Nid 134204dS
JHL NO Q3¥0LlS 39
AVH S13INI0Y¥dS 3IYVdS
{(nZ9) NIVHD 44371170y Ok
AN L ZSl1l~y 8g1/-Y
r4 6¢ LS| /-y 2 -
z 9¢ 0517~y gNH L3IND0YdS TVYSYIAINA 290/-V
[4 r43 6yll-y 378v3IVId3Y () 9ONIHSNG SSvug
rA 9¢ Bhll-v 97 K/1-1 X QI ,, 1 €S91L-¥¢
4 0¢ L1 L -y
>pa_ H1331 ["ON L¥vd
S13IN30YdS (39YY0LS L3INJI0HdS IWVLS ¥O4)
NId LINI04dS
LN & -
AR =5
-~ H\M -~ AM -
[< /s
S

20



NOTE: i
GEARBOX 1S SHIPPED ?
WITHOUT LUBRICANT.

' 432 Sflex 2 RoLL PN

Lubricate with multi-

purpose gear lubricant s T
before using. ! 88473 5{1§xx 2 1/2\BOLL PIN

= gBl04 (-1/4
3/8 x A2~ (4)

—B8T66—
ﬁ/niaez 3/8 LOCK WASHER (W)
S
N

GEARBOX (1"1)
(DURST)

/88282 378 FLAT WASHER

-
-

A-7900 50 BS15 KEYED SPROCKET(2)

18659 50 BS (5. 3
23 59PR0CKET A-2273 SQUARE KEY 1/4 x 1'' (6)(2) N
‘\\\; 2 20500 #50 21,%%" )
ZZA-7910> #50 ROLLER CHAIN (26.38%"

a2 AN
A-7615 #50 SPROCKET IDLER
A-7911 #50 ROLLER CHAIN (45.62'")

~
A-7903 .
~ 14205 AXLE BUSHING (2.50")
50A60 SPROCKET L Q{f’ ATBOH  SHAFT (11,00}
A-7619 h s /:I
#50 CONNECTING MN\
LINK (2) _ o i SN\ H-137
A-7631 e o SPRING LOCK PIN
#50 ?F;SET \ 4277
LINK(2
H-196 1" FLAT WASHER(2)/] g, 5/B FLAT WASHER (2)
(1F REQUIRED) ’

H-335 5/8 x 5

‘G

A-7062
UNIVERSAL SPROCKET HUB

A-7895 SHAFT (8.50'")
H-473 ROLL PIN

N, A

PC-75159




[ REAR GEAR BOX I

A-2273 SQUARE KEY 1/h x 1" (4)
A-1225 COUPLER

H-161 1/4 x 1/4 SET SCREW (2)

H~137 SPRING PIN

H-207 3/8 x &
H-294% 5/8 x 2 GR 5 \\\\\\\
F

A-7923 LOCKOUT BAR
~t=r9sie 2CCAC
GEARBOX SHAFT(1'')

A

A- 7912
PILLOW BLOCK (1")

A-7859 PLATE?” |

|

|

|

! © B-399 !
AXLE CAP (2) |
i

|

H-263 1/8 NPT
GREASE FITTING\\\

g

S -
—_—

;:§55
C

W (

o<kL
/204\7

Ll

A-7904 /
E ROTATION

GEAR BOX (1)
(CURTIS)

NOTE:

GEARBOX 1S SHIPPED
WITHOUT LUBRICANT.
Lubricate with multi-
purpose gear lubricant
before using.

H-157 3/8 x 1 (2)
A-7935 BRACKET
D-7889
GEARBOX DRIVE
SUPPORT ASSEMBLY \\_

=177 3/8 x 3/8 SETSCREW(R)
18621 DRIVE HUB ASSEMBLY

A-7502
TIRE, TUBE & WHEEL
ASSEMBLY (15' RADIAL

H-142
WHEEL BOLT (6)

H-488 5/16 X

2-1/4 GR 5 (4) \Q::::'

H=311
(5/8 x 2-1/2 x b)
H-386 U-BOLT

3/8 x 2-1/2 x 3-1/4

A-7929 SPRING BRACKET

H-302 1/2 x 3-1/4

A-1540 SPRING & PLUG ASSEMBLY

PC-75157

22




T ACRE MONITOR 1

Z , /
| 19460 WHEEL DETECTOR &
ﬁ }k MAGNET ASSEMBLY

MOUNT ON FRONT
FOUR HOLES

19459 HARDWARE

MOUNT INSIDE
TRACTOR CAB

19468 METER & MOUNTING BRACKET

19459 PLUG PAIR WIRE

19462 6' RED POWER WIRE WITH FUSE

19463 1' BLACK GROUND WIRE

PL-7544%




[PTO FRAME ASSEMBLY |
[ (POLE MOUNTED)

17355 RIGHT SUPPORT

17363 FAN BRACE
/,,/’/’ 88106 1/2 x 1-1/2

88390 1/2 x 1-1/4

17354 LEFT SUPPORT

88145 U-BOLT 5/8 x 4 x 5-1/4

19585 BEARING SUPPORT ANGLE

PL-75169

24




17294 1-1/4 SKQD BUSHING (PTO) W/HARDWARE

19585  BEARING SUPPORT ANGLE

0<
—19573— SHIELD BRACKET

17206 PILLOW BLOCK BEARING
Q0836 U-SOINT W/CLUTCH

19565. PTO SUPPORT
88247 1/2 x 2

\ 19562 FRONT SHAFT . -
88106~ -1/2 x r«rfz—»88230~3/4xl(z')
19579 MOUNTING BLOCK

88145 U-BOLT 5/8 x 4 x 5-1/4

19564 CONSTANT VELOCITY PTO

N MABKER.

TeMmsS NOTER | b
‘e PERCLINVINARY

= o NOT HAVE
ASS Y (NSTI

PC-~75438




ARG, WHEA! rrier
/SNOTUSQQ

HARD To GET &
o ] N

-

17293 2A 3.0 MDQD SHEAVE, BLOWER

17206 PILNOW BLOCK

17629\ FLAT FACE IDLER

17295

12271 SQUARE KEY (3")
17358 BLOWER SHAFT
88291 3/4 x 3 GR 5
19923 CW FAN HOUSING

- 17291 FAN IMPELLER

17590 1/2
READY ROD (12'')

My BEARING SUPPORT?”
RARSE AN ANGLE  REF
| 7435 CAUTICN DECAL

88426 MACHINERY BUSHING 3/4

19585

17159 PACKER
COMPRESSION SPRING

17117 BELT
IDLER SPACER

19582 IDLER BRACKET ASSEMBLY
88106 1/2 x 1-1/2
19576 IDLER HINGE BRACKET

NOTE: APPLY A HIGH QUALITY N |

GASKET FORMING PASTE BEFQRE ! Ei éiqA/AJf_J

MOUNTING . s I:::;::X/ 7:n?tsg§§£2 Vi
\ \ ) T o

JET

88301 COTTER PIN 3/16

PC-75439




MBLY

19585 REF

17371 PTO BELT SHIELD 3

88203 1/4 x 1

S|

L

17377 “PTO<BEET SHIELD

17372 PTO BgtT SHIELD BRACE

vy

17434 CAUTION DECAL (PTO)

18523 SHIELD BRACKET
2092

PB-75440

27




IPT6 FRAME ASSEMBLY

| (CART MOUNTED)

17355 RIGHT; SUPPORT
17363 FAN BRACE

/ 88390 1/2 x 1-1/k
% /%88106 1/2 x 1-1/2

17354 LEFT SUPPORT

d
|

e

SNl L
;géis 88390 1/2 x 1-1/k

-~

\\\\\\19586 REAR ANGLE

7 | Qs
-
/ » !
I
19923 CW N f
FAN HOUSING » 17362 ANGLE MIDDLE
[
/ 2 \.\ f 0
AI/ RN i F<Ev¢/£5

19585 BEARING SUPPORT ANGLE

88106 1/2 x 1-1/2

PC-75441




[PTO_DRIVE (CART MOUNTED)]

m é% PI—Z,:S?Z(B N

19585 BEARING SUPPORT
ANGLE

PILLOW BLOCK BEARING \

2083 UTINTWJeLuTCH
JOINT ~\

20913 |
. 3 SHIELD BRACKET P
49573 \

-

19565 PTO SUPPORT

12271 SQ KEY (3")

19564 CONSTANT VELOCITY PTO

PC-75442




IN0D

INOA FONVT4

NtVHD ALI4VS EZ16l
A0 IMOA QYVO8BNI Zil6l

IAN0A QIINVYIS LI

g1y % 3INOD QI13IHS ZZ161
AIX /1 8Y w/L-1 BIOA €186I WW S9%0L NId 9NIYdS €L16L

¥Y31N0 - 39nL Q13iHS 01861

YOA0 37140dd ¥INNI 60861 /

G13IHS B8LL6IL
Sotel

161

LCONSTANT VELOCITY PTO |

,////, 910 30iN9  OLi6L
91 37140¥d ¥3ILNO L1g6L ONIY 30175 6016l
WW 9 LON "H'H 80L&l
W3ANNT - 39nL QT3IIHS Z1861 WW 0EX9 "S"2°H'H - L0}
91 INOA QUVOSNI GLiol a0 1dS 1Z ,8/€-

ONIY 9INIYvIg (Z16l

IVWOIZ OLd [\
AIYRIN! SEO ]
Wwaig old QUreginoRo6! 1y mor awvoaino

(IN11dS 0Z-,h/E-1)
€8/ 1==mIH0A AD 0T-H/E-1 9/981

u—
90161
I 3N0A HOL6L

PC-75433

30



o TR
RS
o,

\

17355 RIGHT SUPPORT

N 17363 FAN BRACE
&> / 88390 1/2 x 1-1/4
A

%%/’% /88106 1/2 x 1-1/2 ‘!‘j

17354 LEFT SUPPORT

'

»_J

N
lli.h...‘ ‘.-..'-‘.5 (o
N 2L

p

< |
/’ - )
19923 CW FAN HOUSING Z@//é/X 5N .______
1P\ ) I
///ﬂ( ' > W q— -'88l29l+ 5/8 x 2 GR 5
-~ | 19586 REAR ANGLE
//I

| J/ 17362 ANGLE MIDDLE
e < 88145 5/8 x 4 x 5-1/4
19585 BEARING SUPPORT ANGLE

PC-75168

31



S 7125 ¢ 75
KEW 74/

- SEE GAS ENGINE X H-334  1/4 x 2 (&)=
ASSEMBLY PAGE (33). ;mpﬁ-

i FAn DRIVE |

GAS TANK & CAP ASSEMBLY

Sosld
’/@»ﬁ PLy
A-7599 WEBBING

A-7308
FUEL FILTER

A-7331 1/L 1D GAS LINE
A-7519 HOSE CLAMP (1/4)

764 1"'1’/8" SDS By sumc_lgg.

[A-7299 1" $DS BUSH;E?t
A-2273
KEY SQUARE (1')=—% . |
| 7 ‘ | 1A-6.4 MDQD SHEAVE
b A-7301 HA SECTION™SS. | .. A-7307 ELBOW FITTING
] x 8.1 EL BELT = x\g 7598_ BRACKET ASSEMBLY
A~70L5  MOTOR PLATE—"" ! o

H-166 HEX BOLT, 3/8 x 1-1

A-7357 TIGHTENER ASSEMBLY
6;2356’ SLIDE MOUNT

@ -

H-102 3/8 x 1-1/4 41/

éiﬁ) }\§§§$ﬁ§&\\ LOCKING COLLAR i
| A -7300 1-1/k" DS QD BUSHIN
g 7298 1A- k 8 MDQD SHEAVE

< SN {8
A-7224 BATTERY CABLE o X e \‘; N T

(:m.‘k ("')‘ S |
"<\ Ik‘

328 1/h READY ROD & ]
A-7320 BATTERY HOLDER-—""'—'

: 20!37 W@r {-lex 12- 1/z

\A-7345 PLATE tMM—I/ZJuZ Vz
A-1346 PLAT@IM Zxizrl2 T

88351 1/k x 3/4 (13)

|
f:;“‘-c-7291 CLOCKWISE FAN IMPELLER

T TTSSA-2271  KEY SQUARE (3')
7 — 2924

A~7325 PLATE

4
-

r

A-7435 CAUTION DECAL

NOTE: APPLY A HIGH QUALITY
GASKET FORMING PASTE BEFORE

MOUNTING COVER. ——— = PD-75162

32 -




e R

See PL-156ET Z

(AR | —
eee———l
R

N
19793 -COVE

1979% BOWL |=19792 PRE-CLEANER
NOTE: PAPER FILTER A-7557 19795 SLEEVE ASSEMBLY

CAN BE WASHED UP TO (10)
< "”/;+9?88 TUBE 42" LG
88498 U-BOLT

TIMES IN WARM WATER WITH A
5/16 DIA x 2 x 2-3/k (2) Tl v
19791 PRE-CLEANER BRACKET . SR
. ‘\\\\ | ,' 17555 WING STUD
I3
&7

e

MILD NON-SUDSING DETERGENT
*

AlD M1 L'D'

Fi7838 A!R CLEANER P 17543 AR CLEANER
ASSEMBLED -
ITEMS (%) L

=
Q%%I;
9

4

g P

> ] ~

@d\/’/
\Q)

210577

~3+978% PRE-CLEANER AIR HOSE

{

(@) /17557 FILTER

,17559 AIR
CLEANER BASE

[

™~
19786 AIR CLEANER BRACKET 14 HP
19799 AIR CLEANER BRACKET 16 HP

17551

.
~ R
17662 .14 HP KOHLER ENGINE 1IN > .
19790 16 HP KOHLER ENGINE 1-1/8IN . x

17552  UNLOADER
1-1]4PLPE NIPPLE (16
2‘@*?3 1" PIPE NIPPLE()

VALVE
0
b3

17554 MOUNTING
BRACKET

% 175653 1-1/4
17556 2-1/;3“-r*52£ HOSE CLAMP
BLACK GASKET

18632
= HOSE CLAMP 2-1/2"

il 1 /{. i \ | Z s k B _
— - A\ IgH 17628
??JEPM '

" 1%

20 A B}Léd?;("“* )
17474 MUFFLE )

POSITION MUFFLER HORIZONTALLY

TO PREVENT MOISTURE FROM
ENTERING ENGINE. ' 19985~ CARBURETOR AIR HOSE 1

PON75368




FRAME ASSEMBLY

/Efiifh"””,,19791 PRE-CLEANER BRACKET LI

17355 RIGHT SUPPORT

\\

17363 FAN BRACE

88390 1/2 x 1-1/4
88106 1/2 x 1-1/2

17354 LEFT SUPPORT

88294 5/8 x 2 GR 5

19586 REAR ANGLE
17362 ANGLE MIDDLE

19585 BEARING SUPPORT ANGLE

88106 1/2 x 1-1/2

PC-75444

34




_ 755¢&8
WVomy -Seo PL 2065

FRONT MOUNTED BLOWER

Locate the front moyhting brack&t to the
side of the tractor/frame, approximately
2" ‘ centdrline of theltractor

pulleyfthat is to be used. (See\Fig 3)
ANERD oF THE ]
| /

FRONT BLOWER |
MOUNT ING BRACKET TRACTOR PULLEY

FRONT OF

—T13 - TRACTOR
—-#Ji—:#— 2" SIDE VIEW
ZP ; PA-75203
Fig 3 Front Blowek Bra;ket Location
\ 1

Before assembling the remainder of the
blower system a pulley and v-belt must
be selected. To selact the fan pulley
you must know the tra for operating RPM
and tractor pulley siXe to be used. The
fan pulley selected mupt set the blower
RPM between 3700-4000.\ Under no circum-
stances should the blgwer RPM ever exceed
4250. See Fig 4 for fan pulley sizing
formula |

Y

!
TRACTOR OPERXJING _ FAN PULLEY
T QUTSIDE DIA.

TRACTOR PULLEY < ]
QUTS!IDE DIAMETER '”RPM/' \

1750 aen | \
MI1D RANGE ! \

BLOWER APM
\

A

Fig 4 Fan Pullgy Formula

After the fan pulley has been \determined
the v-belt leAgth can be deterfyined by
measuring t distance between ‘the center
lines of t fan and tractor pulNey.

With this/center to center dista
both pyifey sizes known the belt
be detedmined from a v-belt catalogy
v-belt selected should be heavy dut
very good quality.

e S U

REAR MOUNTED BLOWER

Assemble base assemblies and arms to the
tractor drawbar approximately as shown.
(See pages 38 and 39) Now assemble
sheaves and belts making sure frame and
belts are perpendicular to PTO shaft.
Tighten spring loaded idler. Attach
flex hose 10' to manifold of air seeder.

NOTE: FAN OPERATING RPM iS BETWEEN 3700
MINTMUM AND 4000 MAXIMUM RPM FOR SEEDING.
UNDER NO CIRCUMSTANCES SHOULD THE FAN RPM
EVER EXCEED 4250.

NOTE: ALWAYS MOUNT REAR BLOWER BASE
ASSEMBLIES IN FRONT OF IMPLEMENT HITCH
PIN. |INTERFERENCE WILL RESULT ON SHARP
TURNS IF NOT MOUNTED IN FRONT OF PIN.
(SEE FIG 5 )

/7) / « — L
MOUNT ING BRACKETS7
el - S 11 ¢

7
[)

oy




PD~75200

P

> ¥3101  629/-v

¥3IVdS  Llil-y B
\UV ¥IHSYM LV14 h/€ (€L~ 1708-r 918l-v .

1708 € x 4/¢  162-H

YIHSYM 1Yd T/1  [4E-H

36

(h) w/L-1 X 2/1 - 06€-H N , _ / 2 X 8/S 46Z-H

ATEWISSY. LINJvye
INILINNOW LNOYJ ~w8L/-0 .

OsLyy

[ FRONT MOUNT FAN DRIVE FRAME ]

38NL  0/1G-y
ATIWISSY NNVY)  628L-V

434 06£-H

>




S ¥9 (2) WX 8/5 96T-H
Aum £ % 8/ 8OK-H
(4) L7108 Z x z/i N:N-I,I:,:

(97 vl X WN/L-1) LIVHS  S69L-Y

PD-75199
PD-75200

avl 2Z8l-v
h/€-9 X-875 1708-r BZ98-v
1708 ¥3INY0I £€QL-v

(Z) Y2078 MOTTId  90ZL-Y,

"440 LNJ N339 SVH 43YIND3Y
3SOH LNOYd ¥3ld4v 3ISOH

A3TINnd Nvd 192 40 Y3ANIVWIY 68/L-y

¥IM0TE ISIMNI0TIYILNNOD // g

L8981 i
é
6
31V1d  928L-v

(2) € x #/1 AN

004 INVW
¥3033S ¥IvV 01

37

*¥OLIVYL IHL 40
INIT ¥ILNID 3FHL
0l 37915504 SY
350710 SV 88LL-8

40 Yv3I¥ 3IHL |
NOIL1SOd SAVATY _

AT8W3SSY 38Nl 8BLL-9

(h) 2/0-2 x 4/1 LL1-H

(4004 40 d17 0L 1708)
(2) AI8W3ASSY L3NIv¥e 38Nl

| FRONT MOUNT FAN DRIVE |

(v23a 9NI1LSIX3
¥Y3IA0 LHOI¥4N ATddY)
£Iv230 NOILNYD  SEhl-Y

(%) dWv1) 4S12-V (9) ¢/i-L % 8/€ 991-H

0104 INYW ¥3033S Y1V Amv (Z) dWV1D  9/3=Y |
IHL 0L (B8LL-8) ANAWISSY 39nL 40 QN3 - mw e _
¢<u¢u:hhuuzzooopeumzumohm_mwoz ,mwumw
wz_z_<zm¢m:h.zo_h_momz_m_wz_m:ox Am

NVJ JHL ¥314Y H19N3T Q3¥1Nn03Y \MV\ h
01 3SOH +SZ 1NJ ‘3SOH X314 68LL-V




ATINO 3HL

WYV 3HL 40 30Q1S ¥Y3HLII NO QIANNOW 38

*3791SS0d SV L¥VdY ¥vd SV
QILNNOW 38 AFHL LVHL SI NOILvY3QISNOD
“(1€LL-2 3 L1[L-3) $31T1AWISSY

AVW (91LL-V 2 S1LL-V) SIIT8WISSY 3SvE

(%) 8/G WIHSWYM 1vit LLZ-H

HYaMYYHQ ¥0L0VYL V3IWY ouhhooll|l|lt

| REAR MOUNT FAN DRIVE FRAME |

(2) 3uvd  eiLl-v

(%) L x 8/5 E£RE-H

ATEWISSY HINILHIIL 469/ -0~

. &
438 Z0E-H=—

(LH91Y) ATEWISSY WaY .MNN-Q\\\\\\

(L431) A9W3SSY WaY  [1LL-D

79NV 669L-V

(8) 5 49 2/1-1 X T/

-

SL%-H

(LHO1Y) A79wW3ssv 3sva 9L~V

-

\\\\Jﬁ\»«\\\\\ﬁﬂv Z Y9 w/1-¢ X Z/L TOE-H

(1437) A9W3ASSY 3Sve  Sill-v

438 Si4-H

YIHSYM Lv1d 2/1  [HE-H

P0~75195

38




(2) dWy12  HS1Z-Y

Aw RS (+0L) 3SOH X314 TE€L/-y
/\ s o T .\
% PN LG ,_QMmzm_SS
pB . -v
- @ v x o Ly "\ SEn
//x NId ¥3LL0D LOE-H
N (7) 2/1 \

YIHSYM 1v1d  [4E-H

\
¥9 8L - /€ DNIHSNE .
. \, AYINIHOVW  9Zh-H
(Z) LN HoL-H seh GOAN 0°6 ¥Z
, SELl-v

(nl1) a0y AQv3y Z/1
elLL-v

ONIY¥dS 6SLL-V
I3JvYe ¥3101  289/-9
434 00¢L-Y

JAV3IHS Q0aW 0°9 VT O0ELL-Y

2 algl;qapaqzzoa;a

[ REAR MOUNT FAN DRIVE

N

IONIHSNY

PO-75194

39

Ed “. \ - |

(YN0 Ld0) o _

¥3ldvay - P ¥37173dW1 !

¥31dN02 0ld 5§ - IS IMYI0T12Y3INNOD _
(02 - h/€-1) @ €2Ll-3

£1hg-4 \\\mmmm““w
¥31dvav ¥31dN0J 01d \\\\\\\\
(0T ~ 8/€-1l) wrgi-9 “
$1138-A 1S VH 42ll-Y \\\\h“e
SY) € x y/¢ #mN-H““wwmvw

¥3JvdS ¥3101 L34

mwﬁwhw

() 2078 MO111d  902.-Y

L=y (8) 2 x /1 [lhe-H .

(2) bl LIVHS  S69.-V |
INVIHS QOGN 9°h V2 ThLL-Y ¥3101 30v4 V13 629/-v (3) {u€) A2H 3wymds  lz2z-¥ u
(z) aosas #/1-1 00€L-y $1738-A 9% VH §zll-v ONIHSNG GOHS #/1-1  S6ZL-V m

IAVIHS QOOW 0°E ve £62/-V




HYDRAULIC FITTINGS

P/N SYMBOL DESCRIPT{ON P/N SYMBOL DESCRIPTION
COUPLER ADAPTER PORT ELBOW
e 1. 3/4 JiIC (= 1. 3/4 JiC
A-3234 + # Jm.f[amq |2. 1/2 NPT A-3235 T 1 _4_ |2- 3/8 NPT
YT b, 374 Jtic _ B %o |1. 3/4L JiC
A-7684 1 2 Iz. 3/8 NPT A-3236 2. 1/2 NPT
CYLINDER TEE TUBE TEE
A-3237 G 8 AT VI g
= & a1, 3/4 JIC A-323 O P )
T 1 3 2. 3/8 NPT I "? 1-3.3/4 JicC
, 3. 3/bJic Vs,
UNION . TUBE CROSS
A-3239 | — &9 ﬁﬂ"‘s A-5910 + ...... :i::; 4. 3/4 JiC
] Bes 1-2.3/8 Jic T R R
1oL 2 U LR
AN
PORT BREATHER 1732 RESTRICTOR
A-7237 o V-1
- i 1. 1/2 NPT -4 3 i 1. 3/8 NPT
A-5208 | - ”muﬁl ] !;;E}-} {, 2. 3/8 NPT
1 ]/]6 S~ 2
A-4267
CHECK VALVE REDUCING BUSHEING
1. 1/2 NPT
A-7643 @‘ E 1-2. 3/8 NPT H-146 | W Iz. 3/8 NPT
1 2 H-197 1 2 |1. 3/h NPT
2. 1/2 NPT
HOSES ARE 3/8 WIRE AT LENGTHS SPECIFIED WITH
FEMALE (F)} AND OR MALE (M) 3/4 JIC FITTINGS
ALL TUBES ARE 3/8 DIAMETER WITH FEMALE (F)
3/4 JIC FITTINGS

TOP MAIN POLE TUBE

MAIN POLE TUBE BRACKETS

A-3270 POLE
TUBE BRACKET

H-385 3/8 x &4 x 4-3/4

Lo

rﬂ\

AN

A-3215

TUBE CLAMP

H-166 3/8 x 1-1/2




A-323kL
COUPLER ADAPTER

A-909
HYDRAULIC MOTOR\K
\

A-3236‘,/”/4( N
1/2 ELBOW '

/

[/
[/

7

H-166 3/8 x 1-1/2 (2)

A-3215 TUBE CLAMP

AUXILIARY AUGER
HYDRAUL I CS

A-3265  56'' HOSE (F-F)
—— A-5816 SINGLE SPOOL VALVE (W/DETENT)

H-197 REDUCER BUSHING

Y A~ / 3/L TO 1/2 NPT
> A-3266 60" HOSE (M-F)
P
{
A-3236

1/2 PORT ELBOW

3
— 0

A-5811
65'" TUBE

#B-75170

41




27'5" AIR-SEEDER
INJECTOR HOSE PLACEMENT

EY

SHOWN BELOW ARE HOSE LENGTHS, THEIR APPROXIMATE ROUTING,
AND RECOMMENDED GROUPINGS.

<fié\~£3 HOSE NO.{ LENGTH |HOSE NO.|] LENGTH

~
55) Al 1846 B1 1518
~ >4 Az 17l5|| BZ 11|1|l
pair B RPN A3 1870 | B3 814
’ SR e & AL 17 B 1519
s () =377= "= As 14 BS 13'6"
= T e A6 17hn 86 8
3 = A7 13 B7 154 10"
5 4 i A8 1416 88 9’2"
y ! —'r:é’?' A9 16!3!1 89 7|]1|1
3/ = | / = Ato |12 810 | 16'9"
. ”;” » - AI] ]0' B“ 9!9”
o ! & Atz | 1601 B12 13110
* “15!‘ . At3 | 13'10¢ B13 | 161"
m TR T Atk 9'9" B4 g*i0t
3 il o Als | 16090 312 114100
. b A16 ARREE B1 1643
n H e A17 9t 2" B17 wz“
! = #: A8 | 13+10t B18 | 12
: T alg | 8 B19 | 17°1"
\ A20 136 B20 13'8"
i_ g A2t 159" B21 | 17"t
| =T $:ﬁ A22  [11onn B22 | 18'7"
* ! ] : A23 | 13'2¢ B23 [ 17'5
-— 18 o =i A24 Covered B2k 186"
S
< g |z % Sz
| /=j - 17768 RUBBER BAND
ingili—"""* i
s 1]
Iy i ?Eét
| 7 ™
1 -
=
|
i ] ~
< SHANK NO

PC-75127
pc-75128

PA-75000

Fig 23 Rubber Band & Decal Location

ke




. 41'5"" AIR-SEEDER
CI:;;;Z} 5 INJECTOR HOSE PLACEMENT
== 3
o
= HOSE NO.| LENGTH [HOSE NO.| LENGTH
L]
L= -~
-5 At 25" B1 18!
r A2 26* B2 16*
'] ; A3 21° 83 "
3 =1 Al 24 B 17
i . AS 26" BS 9!
o 2 5 A6 19! B6 10!
= ' A7 20" B7 16
5 ; A8 21 B8 g
= (=1 =3 A9 17! B9 14
; 18, A10 20" B10 16
. o -8 All 20" 811 1
‘ A12 18" B12 14
A13 15 B13 16
A1k 20" Bl 1
A15 16" B15 8!
A16 16 816 16
Al7 18! B17 140
A18 14! B18 10"
A19 16! B19 16"
‘ A20 18! B20 10!
. A21 154 B21 g!
5 A22 16" B22 170
H A23 e 823 1
= A24 Covered B24 16*
==

. |3
ik c1 18"
) = c2 n
e — = €3 16
€\ G s O
g Lol T — = Eg :2'
- 3["—-—‘\“% —i‘% - c7 14
3 e = c8 18"
- ORER: c9 16"
Wt : cio 16
I = =] c11 20"
c12 15
] | 13 19!
e N _= = Cly 20
! 3N cis 20"
3 " I C16 17
; c17 21"
! | c18 201
2 N c19 19"
—}| i c20 26!
L] —_— » c21 24
= 7 c22 21"
n €23 26¢
o\ N — C24 25"
PD-75125 - -
PD-75126

47




SHANK MOUNTED
BROADCAST BRACKET

C-7745 BROADCAST
CHANNEL BRACKET

\ - /H_l*86 1/‘& X 1'3/"‘3 X 1']/’4

A-7736 1''" HOSE CLAMP

. 5o /5§f;;3
A-7753 £ L
\ 71 CRUSH PROOF HOSE =, ~y -
e ‘:;\ ’
L |
([ R . P
A-7746  CLIP . v

H=-172 1/4 HEX NUT
H-262 1/4 LOCK WASHER

PC-75002

FRAME MOUNTED
BROADCAST BRACKET

H-386 3/8 x 2-1/2 x 3-1/h

H-362
H-103 3/8 HEX NUT 3/8 LOCK WASHER

E
&

A-7753

7' CRUSH PROOF HOSE~§-~‘- )
L, C-7745 BROADCAST
A-7746 CLIP-==::::;z_ﬂ =z CHANNEL BRACKET

HES

S

| 7/"’

A-7756 PLATE

B " PR
/
PR p— Y
2] 7 ;o
t SR K
\, 7 !
AN ;
v y
N ;.
2
AR
rd N
; s .
(( ‘(\

P8-75001

48




SPRING ROD DEPTH INDICATOR

]

7

H-103 3/8 HEX NUT
H-362 3/8 LOCK WASHER

(

//)
(@

{

2

1

(q

H-386 U-BOLT, 3/8 x 2-1/2 x 3-1/4

{

0

%ﬁlé:(

A-7793 BRACKET ASSEMBLY

\

B-7794 DEPTH SPRING
PC-75129

I NO TILL INJECTOR |

19373 24 SHOVEL KIT

88424 7/16 x 2 PLOW BOLT

A~7736
1'" HOSE CLAMP.

\\\\\Eﬁk © 19279  SHOVEL
A-7753

7' CRUSH PROOF HOSE

.
A-7746 cup/

H-152 7/16 FLAT WASHER

H-344 7/16 HEX NUT

b9




& HARROW
SECTION MOUNTING CHART}

LEFT WING MAIN FRAME RIGHT WING
REAR BAR T REAR BAR
il
e B || I —'4
— ¥ .
o =i = —
(. : = - -
-\r___ ) O 1 ] )
i —— S
- I B - -
] |- (
—l e iZﬂZi(j
e — — e pag— ] dEi A\:
3',4-1/72",6" QWO

OR 7-1/2' SECTION  MACHINE C%NTER LINE

—
I

HARROW SECTION MOUNTING

THE DIAGRAM LOCATED BELOW REFERENCES THE HARROW SECTIONS USED FOR EACH MODEL
AND THE APPROXIMATE DISTANCE THE MOUNTING ARMS ARE LOCATED FROM THE CENTER

OF THE MACHINE. WHEN SHANK LOCATIONS MATCH HARROW ARM LOCATIONS, USE BOLTS
SUPPLIED IN HARDWARE KIT OF 41' AIR SEEDER TO HOLD BOTH THE SHANK AND THE
HARROW ARM AT THE SAME LOCATION. FURTHER INFORMATION, IN REGARDS TO ASSEMBLY,
IS PROVIDED IN YOUR COPY OF THE WIL-RICH HARROW OWNER'S AND ASSEMBLY MANUAL.

13 FCW 7-1/2 6 7-1/2 | 7-1/2
26-27 | 147/96 | 65/26 7/65 | 96/147
13 Few | 4-1/72 6 4-1/2 6 6 6 4-1/2 | 4-1/2
3h-41 [§238/212 | 182/140 | 104/86 | 51/16 | 16/51 | 88/127 | 162/185 ]220/235

|§EE|!5N ST2ES lFT; I
|PACKER SECTION ﬁOUﬁTTﬁE] MOUNTING PT'S TO CENTER (IN

THE D!AGRAM LOCATED BELOW REFERENCES THE PACKER SECTIONS USED FOR EACH MODEL
AND THE APPROXIMATE DISTANCE THE MOUNTING ARMS ARE LOCATED FROM THE CENTER
OF THE MACHINE. WHEN SHANK LOCATIONS MATCH HARROW ARM LOCATIONS, USE BOLTS
SUPPLIED IN HARDWARE KIT OF 3-1/2' PACKER TO HOLD BOTH THE SHANK AND

HARROW ARM AT THE SAME LOCATION.

|

13 FCW 13 FCW
2h-

‘AT 7 7 6-1/2
41 26-27 147/122/92 69/38/6

7
16/46/70 | 92/122/147

2 3-1/2 7 7 | 6-1/2 3-1/2 7 3-1/2
3 186/173 | 144/122/92 l 63/38/6§16/46/70 95/112 135/168/188 | 222/238




| PACKER SECTION LAYOUT

¥3033S-YIV S LY

YIQIIS-YIV 94 L2

N Y
)

m N

b .@i,ﬁi%]

1 —

i

L

v é

Eii
NEEEE
Jh—r N
it

*NO1LISOd LYHL NI G32¥71d 38 OL SI HIIHM NOILI3S ¥INOVd 3HL
IINIYIITY 4 %1 T/4-9 ©,Z/1-E SHIAWNN IHL .09 €

LY HOY3 N3IIMLIE QIYILNID HLIIL MOYUVH IHL HLIM “SINVHS
WOLYAILING JHL HLIM INET-N{ 36 01 34V STITHM ¥INIVd 1V

AT8W3ISSY NO1SNILX3
MOWYYH ¥IAIVd 33S

A19WISSY NOISN3LX3
MOYYVH ¥3AIVd 33S

n0G° € e
— A \._wm_._3 ¥INIvd

In..._mr

HLOOL MOYYVH A,wvxx YOLYAILIND
|

ANIWNDITVY NOILI3S
YINIVd LI3WYOI

51




PACKER ARM

A-5108 SPRING ADJUST BAR

H-392 7/16 x 1=1/2mme _
R
- ROLL PIN
Bed e | —

83555 Boi, HgNCx Ity 65
A-5593 CARRIAGE BOLT
3/4 x 4-1/2

B-3459 MOUNTING BRACKET

A=-3444 SLOTTED WASHER - H-311

AN 5/8 x 2-1/2 x 4

B-3421
COMPRESSION SPRING

H~356 3/4 LOCK NUT

B-3446  ANGLE BRACE

THE 3-1/2' PACKER SECTION HAS TWO ARM AS-
SEMBLIES, THE 6-1/2' AND 7' HAVE THREE.
THESE ARMS ARE MOUNTED TO THE PACKER SEC-
TIONS AS SHOWN ON THE PACKER SECTION AS~
SEMBLY [LLUSTRATION AND ARE SPACED EQUALLY
ALONG THE PACKER FRAME.

PC-75178

PACKER HARROW EXTENSION

B—3hé8
LEFT HARROW SPRING (12')

A-3443 TOOTH SPACER
H-394 3/8 x 2-3/h \9’

A-7275 EXTENSION TUBE

NOTE: SEE PACKER PLACEMENT
ILLUSTRATION FOR EXTENSION
LOCATION. PA-75179

52




1709 X3H SL°01 x|

0HE6-Y AT8WISSY 13IHM SSIUd-A  HZEG-V

40
ATEWISSY 13IHM SS3¥d  £ZE6-V

9N ¥Y38 W
Qv3¥l T3IIHM Q39NYS il =
$$I¥d-A -
oaud 7€€6-Y _—
49L-9 =z ®» -
a¥3¥l 73IIHM SS3IYd "
5L5L-8 v
38NL ¥3IVdS

ONILSYD 13THM SSIUd TTE6-2

(09°Z X 4t 999° x Q0 1)
ONIHSNE 31XV  G0Zy-v LON X307 8/9 69§~

PACKER SECTION

961 -H

ATEWISSY Wiy
318n00  HEE6-Y

~

. ° .
WIHSYM LV

Q%

® <y
hﬁ”& @0 Q«/ X oy ) \..’ﬁ“
N s e 2
ATENISSY P AN
8wy 319NIS \ il
. Eege-v ASSY WYY Sy,
. YOV 33S %
{ Ww3Hsvm Lv1d 8/S LLZ-H
WIHSYM 3201 8/S 6Z1-H ¥v8 LINIWLSNFaV

— 9ZhHE -V

(v9 g1 x a1 8/9 ¥ G0 8/1-1)
INIHSNE AYINIHOVYW E64-H

1NN 8/9 971-H

YIHSYM LV1d 8/S LLZ-H /-1

3

L3NIvYg MOYUVH

(€) ¢/1-1 % 2/1

(38n1 30 aN3

1y S370H 378n0G)
(434) 36nL ¥INOVd 3AIIML  992/-4
(43¥) 38nl YINIVd XIS HGTL-V

(1nZ1) 9ONIY4S MONYVH LH9IY [9hE-9
¥IIVdS ExuEl
n/€-7 X 8/¢ H6E-H

(38nL 40 GN3 Lv 37T0H 379NIS)
5 (33¥) 39nL ¥3INIVd N3IAIT3
59¢L-8

h/1-T x 8/¢ 68¢-H

INIYdS MOWYVH 3AIM /L
L60L-8

3gNL ¥INIVd IATIML  952/-9
3901 ¥IMIVd N3IAIT3  SSZl-8
39NL ¥INIVd XIS HSZL-Y

tlel-v

IN1Y¥dS
NO15SI¥dWOI
4INIVd  6SLL-V

9 X 8/9

S62-H

YIHSYM Lv1d 8/9

woniI NNN!I

TIONY ONILNROW

hiel-v IWVY4 WINIVA IATIML  €9ZL-9
IWVY4 ¥INIVA NIATTI  49Z/-g
X z/lL 06t-H IWVY4 YINIVd XIS Z9ZL-9

53

——— e




INIHSNE  9LZl-v

IWVYS YINYYW H9EL-9
YIHSYM LvTd 8/S
JAW3SSY NS 10 YINYYN ) LLz-H
% 39v4 335 Zk Y3IONITAD D1 TNVHAAH 8 X 2/1-Z 098C-8

) ,

PE-75175
P8-75189

G ¥g z/i-% X 8/9 18t-H

YOHINY ¥3IANITAD 0ZSL-V

S S XL T

\°|\\\\\h=z NI0T | BHE-H

. d . Ll NO1LD3S UDNUYW S61L-D
Il ATEW3SSY T X 8/9 H6IBY ~, Z R < . Nid ONIM 4B6L-¥

WYY WINUYW  £9.L-8 1% 8/ H6T-Hea
41T NId¥ IVH oma-:nuv.nnn:.

W3 L1417 6LLL-Y o
1AHS G102 N._ﬁé_\ N

WaY ds1a  [itL-v
dWv1)  LbLL-V
h/i-1 x 8/¢ ZTOL-H

A

N4 x z/i1-2 X 8/§
. L1E-H
=
wn

Favard

41vid 8L L~y

(WZL) NIVHD om;mm< S
"30v1d NI LAHS @100 1108 3AT B/E Hlh-H B
anv 1708 3A3 a13n A idvowws  991s-v”” s

LT

WIHSYM LV1d 8/€ Z8T-H

[ TN

////,szu<¢m. 68ZL-V

INN X201 €9€-H

Z/l-1 X Z/1 90l-H

ION{M SIHL NO ¥3NYYW LNNOW OL NMOHS
NOILISOd OL QG3IAOW 38 LSAW GNLS HINI 41

NS10 YINYYW OL INIT YILIN3D INTHIVH WOHd
QIYNSYIN 1,9, L7 = INILLIS YINYYW LII¥YO0D

27'5"" MARKER ASSEMBLY




NSI1Q YUYW OL INIT HILNID ANTHOVW WOud
GNSYIW S 1 = ONILLIS YINYYW 1I3YH0I

PE
PB-;

11 3WyYd ¥IMUYW  1944-D

AT8W3SSY NSI1Q ¥INYvW LON X207 8/9 69¢-H
95 319vd 33S

YAAN1TAD JITNVHAAH 8 ¥ 2/1-7 098¢-4

YOHINY ¥3IANITAD
0Z5L-v

&.JF YIHSYM 1VT4 8/S Z/1-4 % 8/ 18E-H
o -
Wey dSta L1€4- \\\\ 3 ) {Lz-Hy \\\m ¥9 § X1 ZIE-H
dWY1D  L6LL-Y NI HSNE 10N X301 | 84E-H
w/1-1 X 8/¢ TOL-H ﬁ:é/ NO{LD3S ¥YYW S961L-D
_ NId ONIM 4861~y

Il ATW3ISSY ‘

WHY HINYYW ¢ x8/3 WLAN S ¥y 9 X /S S6Z-H
=] 29LL-8 4119 NIYIVH 99h-Hoamilh &l gLy X T £29L-¥
3 w,w/ - ~ .

& T % 8/§ :m?:l.ll : / . avid 8Ly
w al
b “32v1d NI LNHS @109 ) -
< any 1708 3A3 a13n | 3Y3 440 6LLL < - 30v¥8 ShTL-y
m gN1LSAraY ¥3ldy FPEMHS 0100 ZHIL-V 3LVId WYY
= - (WZEL) NIVHY  1SH/-v 1542-v
x ¢ yo 1708 3A3 8/€ ~4/E-h X 2/1-T
- / -
D oz/i-n x g/s 8/5 EnE-H
=2 Ny x 2/1-2
10N 378000 8/¢ ¢ X 8/5 LLE-H
L ers 13%vyg
Nid uz_xmm.ﬂmi\x .
INIM LH9IY :

z/i-¢ % 8/5 T6Z-H

30VNE 69€ /-y
3Ivde 1LLL-Y

¢/i-1 x 2/1 901-H

Z % g/g h6Z-H




IHKEKER DISK ASSEMBLY I

7 19347 GREASE SEAL
,//'_—u—« R‘\\\
o~ : (,19343 HUB ASSEMBLY
_ / (INCLUDES BEARING CUPS
- ~ > 5
P 7, 19336
- Vo DISK MARKER.
</ 19345 INNER 380///2 LOCK WASHER
~ BEARING CONE 2 1
~ ~
19381
~ 1/2 NF x 1
S A
FORWARD > /A%
RIGHT WING
G 19383 SPINDLE
\@ “FLAT WASHER
@ \/
193&6 OUTER -
BEARING CONE z@
- 19384 SLOTTED ’
\,/ :‘_/_"__' HEX .NUT /l
88294 5/8 x 2 GR 5 19382 COTTER PIN
19342 MARKER SPINDLE S |
19744 19348 T
“BEARING CUP
e

56 .




J4¥d HLIM d3sn YOHINY

J NIHM L0 1Y LNNOW
— ne/1-8

PE-75176

| AUGER ASSEMBLY

e

(85 39vd 335) Mo

N

9014 mhm;/\vgva\

o Jmem 10AId WIONY  ZEZTL-9

57

60EL-Y
ONI¥dS F
€0lot !VAM\ 1z h Vi
,,uo_dﬁmw £sE .Vﬁpu ¥v1100  HHEL-Y
BN A 72 ST I 74 | 31107 SE1-H Lnods 31avisnray
R Z01-H / A W3LL0 ‘\Mw\\\\\\ hl-8
ive P _

e h né
dW¥13  4S9iZ-v

Z/i-T X 4/1 LL1-H

Nwwww/f///m///f:mu_uw

¥J2I1S 3ITANVI
62TL-Y

¥IQIOH  ZETL-V , . “,::::::;:::::%om 39v4 335)
(€) w/1-T x /€ 68E-H s JA140 193¥10
LhSy-v

¥31dN0J LNOdS SS1Z-Y

;T __NId 10Ai1d
{

g YIHSYM LV1d /€ X ZL "ON 09Ll-H
///////I 19Z-H

1 X /1

£02-H

{JHSYM HJ01 Z9E-H LINIVYE IATVA  ZTEL-Y

439NV ZT  ghE9-
Z/1-1 X g/¢ 991-H

dWv13  9L2-¥




| SPRING LOADED AUGER SUPPORT |

3 LOOSE LINKS

A-7642 COLD SHUT

A-7451 CHAIN (132")

#B-75177

\fvmvl\)/ 1*‘\\)‘: 125
{

| A-4547 DIRECT DRIVE |

BECAUSE DF THE APPLICATION, THE AUGER
SHAFT BE CUT OFF TO ADAPT TO THE
DIRECT DRIVE

— 1-1/4
N—

g
[
L xr = 7

«—— 5/8 CUT OFF TO /" H-157 3/8 x 1
THIS DIMENSION
KCcVvis A-1225 COUPLER
~—+=175- WOODRUFF KEY NO. 8c§ ’

H-161 1/4 x 1/4 SET SCREW

A-1223 MOTOR MOUNT
H-347 1/2 WASHER

H~104 1/2 NUT

B-1224 MOTOR MOUNT SUPPORT (2)
A-1226 ALIGNING BUSHING

K-101 1/4 COTTER PIN

H-106 1/2 x 1-1/2
A-909 M-203 HYDRAULIC MOTOR pe-75180

58




| TRUCK GATE ASSEMBLY |
TRUCK GATE

1. Position sliding gate as shown and
install bolts. Installation of flat
washers is important, as proper
clearance must be maintained.

NOTE: REMOVING THE PAINT IN THE TRACK
AREA AND APPLYING A LIGHT FILM OF OIL
WILL EASE OPERATION OF THE SLIDING DOOR.

2. Install gate and pulley on truck box.
(Position of the pulley will determine
which side filling is done from.)

(WS )
.

Cut rope and install clips so that
connection point of ropes is about
2 feet behind cultivator wing lock.

L, Optional tube kit is available to
adapt tc a new cr existing drill fill
system. Install as shown below.

PC-75153

Fig 24 Truck Gate

A-7869 TANK DOOR ASSEMBLY
H=171 HEX BOLT 1/4 x 2-1/2 (4)

[i;m j ,1 A-7882 TRUCK GATE TUBE
H-261 ‘ \{/$§§g
1/4 FLAT WASHER (h)~.-ir/,{ ﬁ

p /f\\\ A-7868 DOCR ASSEMBLY

/]

H-172 1/4 HEX NUT (4)

H-347 > RLAT WASHER, 1/2 (6)
A-7874 PULLEY ANCHOR

A-7864 REF

P

H=173 5/16 x 1

. H-127 HEX NUT,
- 5/16

A-7864 CLAMP ASSEMBLY (2) A-2227 J-BOLT

H-163 SINGLE PULLEV

B-7877 TRUCK DOOR
H-158 1/2 x 1 A-7883 60' WHITE NYLON ROPE
A-7885 SWIVEL EYE, BOLT SNAP (2)

59 PC-75193




*AT9W3SSY Y3033 +025L-24

JHL 40 INIWLYVAWOD NIVYD IHL NI
SNYd ;dO¥D MPY 3HL 40 INIWIIVId 3HL
MOHS & N¥HL k]S39vd NO SWYYDYIQ JHL

A19W3ISSY 430334

1y

|

ROW CROP PAN [NSTALLATION

Vi)

5 o

f 3 Ys3svd 335 aN3

Y04 ON3 SNYd NYNL -2- OGNV -8- SYNVL
404  “-V- MNVL Y04 NMOHS SY NOIL

~1S0d  °NVd d0Y¥D MOY .fl V SI HIIHM

S9£8-0 "ON L¥vd 3SN SMOY (,4l) ¥O4

-y

'S 8 7 s39vd 335 *QN3

Y04 ANI SNYd NYNL =2- ONY -9- SHNVL
Y04  *-¥- NNVL Y04 NMOHS SY Nvd NOIL
~15S0d "NVd dOMD MOY ,,iZ ¥ S| HIIHM
€048~ "ON 1¥vd 3Sn SMOY (:(1Z) ¥O4

60

4
Y
:\w\ - *SNOILYI01
ONIdVL 404 9% € s39vd 335 ‘ON3 \
Y04 ON3 SNVd NMNL -D- ONY -8- SHNVL INIWLYEYAWOD N1VYI
W04 -V~ NNVL 404 NMOHS SY NVd NOIL
~1S0d  'NYd d0¥D MOY vl ¥ S| HIIHM
$9€8-0 "ON Lu¥d 35N SMOY (,.8Z) ¥04

LNIWLYYdWOD ¥3Z171L434




